

CLIENT: Bang Bang Textile Group Ltd.
 Xianfeng Road, Wuxi, China.

Test Report Number : RJ7702F-1	Date: August 13, 2020
---------------------------------------	------------------------------

SAMPLE ID: The client identified the following test material as:
 Decopanel FR

SAMPLING DETAIL: Test Samples were submitted to the Laboratory directly by the client. No sampling or sample preparation were observed by QAI staff.

DATE OF RECEIPT: Samples were received at QAI facilities on: July 24, 2020

TESTING PERIOD: Thursday, August 13, 2020

AUTHORIZATION: Testing was authorized by Eduardo Flores for proposal 20MB07211 signed July 24, 2020.

TEST REQUESTED: Perform standard flame spread and smoke density developed classification tests on the sample supplied by the Client in accordance with ASTM E84 - 18b "Standard Method of Test for Surface Burning Characteristics of Building Materials". The foregoing test procedure is comparable to UL 723, ANSI/NFPA No. 255, and UBC No. 8-1..

TEST RESULTS:

<u>Flame Spread</u>	<u>Smoke Developed</u>
23	185

** Note: Due to excessive heat production, the test was terminated early as noted. Had the test continued for the normal 10 minute period, the flame spread value would have remained unchanged. The Smoke value has been estimated based on the last reading. See Observation section for details.*

CONCLUSION: When tested in accordance to ASTM E84-18b the tested material resulted in a Class 'A'. Detailed test results are presented in the subsequent pages of this report

Prepared By



Brian Ortega
 Senior Analyst / Fire Technology

Signed for and on behalf of
 QAI Laboratories, Inc.



Greg Banasky
 Fire Technology Lab Supervisor